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Report Title: BIOFAST BIOTECH ORIGINALITY STUDY CO., LTD [tem: MASK
e No350,Ln. 165, Sec. 1, Tanxing R, Tanzi Dist, Taichung City 42743, Taiwan
Test  Ttems Test Results Test Methods
Protection Efficiency 1 99.99 CNS 14755 22125-2011
of Mask(%) 2 99.98 Flow rate:85.2
(0.075 £ m NaCl,CMD) 3 99.98 (Liter/min)
4 99.99
5 99.98
6 99.98
7 99.98
8 99.98
9 99.98
10 99.99
Ave. 99.98

Note: Sample description was given by the client: i-1ife MEDICAL MASK
Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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Report Tltle BIOFAST BIOTECH ORIGINALITY STUDY CO., LTD [tem: MASK
j\%ﬁ&‘eka N0.350, Ln. 165, Sec. 1, Tanxing Rd., Tanzi Dist.,Taichung City 42743, Taiwan
Test  Items Test Results Test Methods
Inhalation Resistance |1 147.00 CNS 14755 72125-2011
(Pa) 2 131.32 Flow rate:85.2
3 146.02 (Liter/min)
4 135.24
5 126.42
6 133.28
7 129.36
8 12] .52
9 125.44
10 155.82
Ave, 135.14
Exhalation Resistance |1 ‘ 167.58
(Pa) 2 146.02
3 163.66
4 157.78
5 148.96
6 153.86
7 147.98
8 141.12
9 7 147.00
10 177.38
Ave 155.13

Note: ImmH20=9.8Pa.
Note: Sample description was given by the client: i-life MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the pr@%‘t” 7:““
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teport Title: BIOFAST BIOTECH ORIGINALITY STUDY CO., LTD  Ttem: MASK o
ib(‘li(ﬁess: No.350, Ln. 165, Sec. 1, Tanxing Rd., Tanzi Dist., Taichung City 42743, Taiwan
Test  Items Test Results Test Methods
Air Exchange Pressure 1 5.3 CNS 14777 T4039-2003
(mmH20/cmi) 2 4.4
3 5.4
4 5.8
& 4.9

Note: Air Exchange Pressure takes 5 masks for testing.

Note: Sample description was given by the client: 1-1ife MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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s 3X 14 405
f{%:poit 'ii‘?tle: BIOFAST BIOTECH ORIGINALITY STUDY CO.,LTD Item: MASK

S No.350, Ln. 165, Sec. 1, Taning R, Tanzi Dist, Taichung City 42743, Taiwan

Test Methods
CNS 14774 T5017-2011 9.5
CNS 14776 T4038-2003

Test  Items Test Results

—_—

Synthetic Blood Penetration none

Pressure: 120 mmHg

none

none

none

none

none

non¢é

none

O Loe | Q| O | | B | o

nonc

10 none

Note: Sample description was given by the client: i-life MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

Note: The test report is the test results issued by the testing institution as requested

by the consignor, it shall not determine the legitimacy of the product.
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Report Title: BIOFAST BIOTECH ORIGINALITY STUDY CO, LTD e MASK
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Address:N0.350, Ln. 165, Sec. 1, Tanxing Rd., Tanzi Dist., Taichung City 42743, Taiwan

Test  Items Test Results Test Methods

Bacterial Filtration 1 99.9 CNS 14774 TS017-2011 9.2

Efficiency (BFE)(%) 2 >99.9 CNS 14775 T4037-2003

Staphylococcus aureus |3 99.9

ATCC 6538 4 99.9

5 99.9

Note: Control average: 1960 CFU.

Note: Mean particle size: 3.0 um.

Note: Testing side: face of specimen.

Note: Testing area: 39.5 cm.

Note: Sample description was given by the client: i-1ife MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.
Note: The test report is the test results issued by the testing institution as requested

by the consignor,
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